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CUSTOMER NAME: Daya (Jiangsu) Flooring Co., LTD
ADDRESS: Daya (Jiangsu) Flooring Co., LTD., 6 Hope Road, Danyang

Development Zone, Zhenjiang city, Jiangsu Province

Sample Name :  Three-layer solid wood composite floor
Product Specification : 1210*165*15/3.0
Material and Mark : oak

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

—
Date of Receipt : Jun 07, 2022
Testing Start Date : Jun 07, 2022
Testing End Date : Jun 10, 2022
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Xiamen Branch
Testing Center

Civi Huang
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result
1 Impact Resistance EN 13696:2008 Section 7 Drop height: 2000mm, No damage

Original Sample Photo:
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Test Item: Impact Resistance
Sample Description: See photo
Test Method: EN 13696:2008 Section 7
Test Condition:
Specimen: 300mmx165mmx15mm
Steel ball diameter: 38.1mm
Steel ball mass: 224g
Test Result:
Drop height: 2000mm, No damage
Note: 1.The test result has reached the upper limit of the apparatus.
2. This test report is an English version of previously issued one, No.:XMIN2206006086CM_CN
dated:Jun 10, 2022.

*kkkkhkkk End Of report********
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